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ANALYTICAL REPORT

AHanuTUyeckun oTyeT

22431-4 dd. 11.12.2020
22431-4 o1 11.12.2020

CLIENT REFERENCE

Ne, [lata knneHTCKOro 3anpoca

SAMPLE TYPE Coal 0-150 mm grade “KC” taken at
AO “OF Mezhdurechenskaya” (as declared)
Tvn Npobbl Yronb 0-150 mm mapku “KC”, oTobpaHHbIN Ha

AO “O®P MexpaypeyeHckas” (kak 3asiBMeHO)
representative of Principal
npefcTasuTtens 3akasyuka

AO “OF Mezhdurechenskaya”
AO "O® MexpaypeyeHckas"
polyethylene bags, 126.0 kg
nonuMaTuUneHoBble MeLwkn, 126.0 kr
20.11.2020

20.11.2020

5072654-5072658
5072654-5072658

18.12.2020

18.12.2020

SAMPLE RECEIVED FROM
Mpo6a nonyyeHa ot

PRINCIPAL

3akasuuk

SAMPLE DESCRIPTION
Onucanve npobbl

DATE SAMPLE RECEIVED
Mpo6a nonyyeHa

SAMPLE SEAL NUMBER(S)
Homep nnom6ebi

DATE SAMPLE TESTED
Mpoba npoTecTnpoBaHa
Laboratory No NK20-132046
JTaGopaTopHbin Ne NK20-132046

METHODS: Analysis performed on a SUBMITTED SAMPLE. Analysis performed in accordance with GOST

Standards.
METO/[bI: AHanu3 6bin NnpoBeaeH Ha NpedocTaBneHHyo Nnpoby. AHanua 6bin NpoBeaeH B cooTBeTCcTBUM co cTaHgapTamu FOCT.

ANALYSES WERE PERFORMED IN SGS LABORATORY:

AHanu3sbl 66111 NpoBeAeHbI B nabopaTtopumn SGS:

ANALYSES: Analysis of sample Ne 2011KC was performed in SGS laboratory with results as follows:
AHanu3sbi: AHanuns npo6bl Ne 2011KC 6611 npoBegeH B nabopatopum SGS. PesynbTaThl aHanusa crnegytowme:

Gross calorific

Basis reported
BasoBoe cocTosiHne

Moisture, %
MaccoBas gons
Bnaru, %
FOCT P 52911-2013

Ash, %
3onbHOCTb, %
FOCT P 55661-2013

Yield of volatile
matter, %
Bbixog netyumnx
BellecTts, %
FOCT P 55660-2013

Total sulfur, %
CopepxaHue
obuuen cepbl, %
FOCT 32465-2013
(ISO 19579:2006)

value, kcal/kg
Bbicwas Tennota
cropaHusi, Kkan/kr
[OCT 147-2013
(1SO 1928:2009)

As received basis

P 4.9 8.6 16.2 0.33 7432

aboyee coCcToAHUE

Alr Dry Basis 0.6 9.0 16.9 0.34 7768
03gyLwHo-Cyxoe

Dry basis 9.1 17.0 0.34 7815

Cyxoe cocTosiHne

Dry ash Free basis

Cyxoe 6e33onbHoe 18.7 8593

COCTOAHUNE
Net Calorific Value (as received) was calculated in accordance with FTOCT 147-2013 (ISO 1928:2009):
7191 kcal/kg

Huswasa TennoTa cropaHus (paboyee coctosiHme) paccuntaHa B cootBeTcTBumM ¢ FOCT 147-2013 (1ISO 1928:2009)
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Screen test was performed in accordance with ISO 1953 with results as follows:
CuTOBBIN aHanu3 npoussefeH B cooTBeTcTBUM ¢ ISO 1953. Pe3dynbTathl aHanusa cregyouime:
Nominal Top
Size (mm) | 4100 | +50 | +25 | +13 +6 +3 +1 | +05 | +0.15 | -0.15
Knacc kpynHocTtu
(Mm)
coeld %) | 00 | 44 | 190 | 151 | 217 | 199 | 57 | 36 | 56 | 50
opepxanue (%)

Determination of bulk density was performed with results as follows:
OnpegenexHve HaCbIMHOW NNIOTHOCTU. Pe3ynbTaThl aHanusa crnegyoLme:

Attribute Unit Value Test method

[NokasaTenb EanHuua namepenns BenuunHa MeToa nenbitaHmsa
(B D)r kg/m3 814 FOCT 32558-2013
(BD)¢ kg/m? 774 (1ISO 23499:2008)

Determination of characteristics of plastic layer was performed with results as follows:
[NokazaTenu NacToOMeTPU4YeCKUX XapakTepucTuk. PeSyJ'IbTaTbI aHanusa crnegyrouiune:

Attribute Unit Value Test method

[NokasaTenu EavHuua nsmepenus BenuynHa MeTog ncnblTaHuns
X mm 25 FOCT 1186-2014
Y mm 8

Determination of free swelling Index was performed with results as follows:
Onpe,u,eneHme UHAeKca CBOGOAHOFO BCNy4YnBaHus. PesynbTarthl aHanusa crnegywuwme:

Attribute Unit Value Test method
[Mokasartenb EgnHuua nsmepennst BenununHa MeTog ucnbiTaHus
FOCT 20330-91
- 1
FS| 2% (NCO 501-81)
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Determination of chemical composition of ash was performed with results as follows:
Onpep,eneHme XUMUYeCKoro cocrtaBa 30/Jbl. PeSyJ‘IbTaTbI aHanusa cnegyouimne:

Components E,D,Lﬂl:l/lltu,bl Percentage Test methods
KomnoHeHTbI MaMepeHus: CopgepxaHue MeToapl ucnblTaHun
Silicon oxide % 54.2
Okcung KpemHus
Aluminum oxide % 28.0
Okcna antoMnHNUS
Iron oxide % 5.2
Okcug xenesa
Titanium oxide % 1.1
Okena TUTaHa
Calcium oxide % 3.1
Okena kanbuus
Magnesium oxide % 1.2 rOCT 10538-87
Okena marHms
Potassium oxide % 0.9
Okcung kanus )
Sodium oxide % 1.8
Oxkcug HaTpust
Sulfur oxide % 3.8
Okeupa cepbl
Phosphorus oxide 0
Oxkeung cdocdopa % 0.13
Manganese oxide % 0.10
Oxkcug mapraHua
Undetermined % 0.470 -
HeonpegeneHHble
I (FE,O3+Ca0O+MgO+Na,0+K,0)
o - 0.148
MHaekc oCHOBHOCTU 301kl (Si0,+AlL,05)
Base/acid ratio of ash (FE,03+Ca0+MgO+Na,0+K,0)
OCHOBHO/KNCINOTHOE OTHOLLIEHWE - 0.146

30/bl

(SiO,+TiO,+Al,05)
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Ultimate analysis was performed with results are as follows:

Onpe,u,eneHme 3IeMeHTHOro cocraBsa opraHMHecxoﬁ Macchbl yrns. Pe3yJ'leaTbI aHanusa cnegywoume:
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Content
CopepxaHue
Element Unit As- Air-Dry D Dry-Ash Test methods
OnemeHT EAvHmLe! Received Basi ry Free MeToapl UcnblTaHW
asls : . A
N3MepeHus ) Basis Basis
Basis BosgywHo- Cyxoe Cyxoe
Pabosee Cyxoe 6e33>c;anoe
Carbon 0 FOCT 32979-2014
Maccosas gons yrnepoaa % 75.68 79.10 79.58 87.50 (ISO 29541:2010)
Hydrogen 0 FOCT 32979-2014
MaccoBas gonsi Bogopoga i 3.96 4.13 4.16 4.57 (ISO 29541:2010)
Nitrogen 0 FOCT 32979-2014
Maccosas gons asota % 1.94 2.03 2.04 2.25 (ISO 29541:2010)
Oxygen (by
differen Ce) 0 FOCT P 53355-2018
Maccosast Aons % 4.58 4.80 4.83 5.30 (UCO 17247:2005)
Kucnopoga (no pasHuue)
Determination of elements content was performed with results as follows:
OnpegenexHne cogepXaHus aneMeHToB. PesynbTarbl aHanvsa crnegyowye:
Content
. CopepxaHue
Element Unit : Anir?Dr Test methods
3 Eavevuel | As-Received y Drv Basi M y
NEMeHT vamepeHIs Basis Basis r)(/: asis eToabl UCMbITaHUN
Pa6ouee Boé@iggo' yxoe
Fluorine FOCT 32982-2014
MaccoBas gonsi gTopa mka/g/t 48 o0 =0 (ISO 11724:2004)
Chlorine mkg/g/r 57 60 60 FOCT 33502-2015
MaccoBasi fons xnopa
Arsenic FOCT P 54242-2010
MaccoBas 4oMNs MblLLbsKa mko/g/r 0.7 0.7 0.7 (NCO 11723:2004)
Ph h FOCT 1932-93 (kpome
osphorus % <0.010 <0.010 <0.010 n.2,n.3,n.7.2) (MCO
MaccoBasi jonsi pocdopa
622-81)
Sodium % 0.116 0.121 0.122 FOCT 10538-87
MaccoBas gonsi HaTpusi
Potassium % 0.065 0.068 0.068 FOCT 10538-87
MaccoBas gonst kanus

Determination of Grey-King coke type was performed with results as follows:
OnpegeneHune Tuna kokca no Mpen-KuHry. Pe3ynbTathl aHanusa cnegyowme:

Attribute EUnlt Value Test method
MokasaTtenb Antnua BenuunHa MeToa ncnbiTaHus
n3MepeHust
FOCT 16126-91
GK } D (NCO 502-82)

Determination of Roga Index was performed with results as follows:
OnpeneneHme vHaekca Pora. PeSyJ‘IbTaTbI aHanusa cnegywuiue:

Attribute Unit Value Test method
MokasaTtenb Epvnmua BenuunHa MeTog ucnblTaHuns
n3MepeHust
. [OCT 9318-91
RI - 14(1:5) (UCO 335-74)
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Determination of Caking Index was performed with results as follows:
Onpe,u,eneHme UHAOEKCa CNeKaeMoOCTU. Pe3yJ‘IbTaTbI aHanusa cnegywuiune:
Attribute Unit value Test method
Eannnua
MokasaTtenb BenuunHa MeTog ncnblTaHns
n3MepeHus
G - 15(3:3) FOCT ISO 15585-2013
Determination of Hardgrove Index was performed with results as follows:
Onpe,u,eneHme K03(b4)VIL|VIeHTa paSMOﬂOCI‘IOCOGHOCTM no Xap.qrpoay. PeSyJ‘IbTaTbI aHanusa crnegyrouime:
Attribute Unit value Test method
Eannnuga
MNokasartenb BenuunHa MeTog ncnblTaHns
n3MepeHus
HGI - 72 [OCT 15489.2-2018
Determination of plasticity according to Gieseler was performed with results as follows:
Onpe,u,eneHme nnacTtu4HOCTU No Fusenepy. PesyanaTbl aHannsa cnegywowine.
Attribute Unit Value Test methods
[Nokasartenb EavHuua nsmepenus BenunynHa MeToabl ncnbitaHun
Initial softening Temperature °C 454
VICXO,EI,HaH Temnepartypa pasmMmardeHusa
Max. Fluidity Temperature °C 473
MakcumanbHas Temneparypa Teky4ecTv [OCT 32561-2013
Resolidification Temperature °C 478 (1SO 10329:2009)
Temnepatypa 3aTBepaeBaHus
Max. fluidity KO/MUH 2
MakcumanbHas TeKy4yeCTb
Determination of Audiber-Arnu Dilatometer test was performed with results as follows:
OnpegenexHve gunatoMeTpuyeckux nokasarenen B npubope Ognbepa-ApHy. Pe3dynbTathl aHanvsa cnegyowme:
Attribute Unit Value Test method
[Nokasatenb EauHWubl n3amepeHus BenununHa MeToa ncnbiTaHns
Softening temperature oc 450
Temnepatypa pasmsirdieHns
Max. contraction temperature oC 515
TemnepaTtypa MakCUMarnbHOro CoKpaLLeHnst
Max. dilatation temperature oc ) FOCT 13324-94
TemnepaTypa MakcMMarbHOTo pacluMpeHust (NCO 349-75)
Contraction % 16
KoHTpakuwms (a)
Dilatation % Tonbko cxaTtune
Ounataums (b)
Determination of ash fusibility was performed with results as follows:
Onpe,u,eneHme nnaBKOCTU 30.I1bI.Pe3yJ'IbTaTbI aHanusa cnegyoume:
Unit Value / atmosphere
Attribute Benuuuna / ATmocdepa Test method
MokasaTtenb Epntmua Oxidizin Reducin MeTopq ucnbiTaHus
n3MepeHumnsa g g
OKUcnunTernbHasa BOCCTaHOBUTEIIbHasdA
Deformation temperature oc 1520 1440
Temnepatypa gedopmauum
Sphere temperature 0
TemnepaTypa cdepsl C 1540 1510 FOCT 32978-2014
i i 1ISO 540:2008
Hemispherical temperature oc >1550 1530 ( )
TemnepaTypa nonycdepsb!
Flow temperature oc >1550 >1550
Temnepatypa pacTekaHus
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Determination of sulfur forms with the following results:
Onpegenexve dopMm cepbl. Pe3ynbTaTthl aHanusa criegytoume:
Percentage
CogepxaHue
Compounds Unit As Air Dry Test method
KOMMOHEHTbI efl. nsmepeHusi . Basis Dry Basis MeToa ucnbiTaHus
Reseived BosaytwHo- Cyxoe
Pabouee Cyxoe
Sulphate sulphur
Maccosas gons cynbgaTHoi % <0.02 <0.02 <0.02
cepel
Pyrite sulphur -
MaccoBas 1oNns MMPUTHOA % <0.05 <0.05 <0.05 r(()lgg i%é;ofggg)lg
cepbl )
Organic sulphur (by (kpome 1. 9.2.1)
difference) ) % 0.28 0.29 0.29
MaccoBas gonsi opraHnyeckon
cepbl (N0 pasHOCTK)

Determination of trace elements content in coal was performed with results as follows:
Onpe,u,eneHme MUKPO3IJIeMEHTOB B YITe. Pe3y]‘|bTaTbI aHanusa cnegywoume:

Unit Content Unit Content
Elements E MrH‘; a CopnepxaHue E m::n a CopepxaHue Test methods
OnemeHTbI Msﬂepeﬂm Dry Basis msnﬁepeﬂm Dry Basis MeToabl MCnbITaHNsA
Cyxoe Cyxoe
Ba (bapun) % 0.00026 ppm 2.6 ASTM D6357-11
Ga (Fannwit) % 0.0005 glt 5 rOCT 12711-77
~ [OCT 10175-75
0
Ge (F'epmanui) Yo 0.00003 g/t 0.3 (kpowme 1. 2.3.2)
FOCT 32980-2014
0
Hg (PTyTb) o 0.000008 nglg 80 (150 15237:2003)
FOCT P 54242-2010
0
Se (CeneH) % 0.00003 mkg/g/r 0.3 (ICO 11723:2004)
Yield of products of coking propertywith results as follows:
OnpegenexHve nabopaTopHOW KOKCYEeMOCTU. Pe3ynbTaThl aHanusa cregyoLime:
Attribute Unit Value Test method
Mokasartenb EavHmua BenuunHa MeToa nenbitaHma
n3MepeHusi
Yield of coke oversize 25mm % 80.1
Bbixog kokca 6onee 25 mm, Mys
Yield of coke undersize 0-10mm % 135 FOCT 9521-2017
Bbixoa kokca knacca 0-10 mm, My
Laboratory strength index of coke % 84.7
[MpoyHoCTb Tena Kokca, Mg )
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Determination of petrographic composition and metamorphism was performed with results as follows:
Onpe,u,eneHme neTporpadwmecmx nokasareneu u craguum MeTaMOp(*)VI:SMa. Pe3yJ'IbTaTbI aHanuza cnegywuwne:

Reflectance indices RO:
[Nokasatenu OTpaXkeHua:

Attribute Symbol Unit value Test method
0 EavHuua
okasarterb O6o3HauveHne Benuunna MeTopa ncnbiTaHus
u3MepeHws

Random reflectance

Mpon3BONbHLI NOKa3aTenb OTPaKEeHNUs Ro r % 1.46

BUTPUHUTA

Minimum random reflectance

MUHMMASTbHBIA NPOU3BONBHBIN ROmin % 1.30

nokasaTenb OTPaXEeHWs BUTPUHMTA

Maximum random reflectance

MakcuMaribHbIA MPOV3BOSIbHLIN ROmax % 1.60

nokasaTerb OTPAKEHWsI BUTPUHUTA FOCT P 55659-2013

. NCO 7404-5:2009

Standard deviation ( )
o - 0.05

CraHaapTHOe OTKMOHeHue

Rank of coal i ) vV

Craaus meTamopcuama

Number of gaps n ) 0

Konunuectso pa3pbisoB

Determination of maceral components was performed with results as follows:

Onpe,u,eneHme MauepanbHOro cocraBa. Pe3yJ'leaTbI aHanusa cnegywouime:

Unit

Attribute Symbol Value Test method
Mokasartenb O603HayeHne Enntmua BenuunHa MeToa ncnbiTaHus
M3MepeHus

Exinite L % 0

JInTuHUT

Vitrinite Vit % 48

ButpuHut

Semivitrinite sV % 7

CeMuUBUTPUHUT

Inertenite | % 45 FOCT P 55662-2013

MHepTuHUT

Total inerts SOK % 50

CopepkaHue oToLaLLINX KOMIOHEHTOB

Organic mass OM % 96

OpraHuyeckas macca

Mineral Matter MM % 4

MwuHepanbHble BKNYeHNs

Determination of mineral components was performed with results as follows:
Onpe,u,eneHme MUHepanbHbIX BKIIOYEHUN. Pe3yJ‘IbTaTbI aHanusa cnegyouine:

Attribute Symbol EUmt Value Test method
MokasaTenb O6o3Ha4eHve Avkiua BenuunHa MeTop ucnbiTanus
13MepeHusi

Clay 0

MwuHa Mgl % 4

Sulfides 0

Cynbdugbl Ms % 0

Carbonates Mk % 0 rOCT P 55662-2013

KapboHaTbl

Quartz Mkr % 0

Ksapy

Other 0

Mpoune Mpr % 0
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Determination of characteristics of oxidation level was performed with results as follows:
Onpep,eneHme CTeneHn OKUCITIEHHOCTMW. Pe3y]‘leaTbI aHanusa cnegywouine:

Attribute Unit Value Test method
[Nokasartenb e. namepeHunsa BenununHa MeTO,D, ncnblTaHnUA
OKn % 6.00 [OCT 8930-2015

Determination of vitrinite reflectance was performed with results as follows:
Onpe,ueneHme noKasartens oTpaXxeHus BUTPUHUTA. Pe3yJ'IbTaTbI aHanusa cnegywuwiue:

Reflectance Frequency Test method
[okasatenb OoTpaxeHuna YacToTa MeTO,El NCNbITaHUA
1.30 1.34 1
1.35 1.39 12
1.40 1.44 32 FOCT P 55659-2013
1.45 1.49 33 (UCO 7404-5:2009)
1.50 1.54 17
1.55 1.59 5
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Determination of CSR / CRI was carried out using coke obtained after the laboratory carbonization of 2
subsamples of charge coal with a total weight of 4 kg in accordance with TOCT 9521-2017 “Coals. Method
for the determination of coking property”:

The size of openings of the screen used when determining CSR is equal to 10 mm.

Onpepenenve nokadatenen CSR/CRI BbINONHEHO U3 KOKCa, MOMYYEHHOro Npy NabopaTopHOM KOKCOBaHMM 2 HABECOK YrOflbHOW LWMXTbI
obwert maccon 4 kr B cootBeTcTBUM ¢ FTOCT 9521-2017 “Yrnu kameHHble. MeToa onpeaeneHns KokcyemocTu”:

Pa3mep oTBepcTuii cuta, ncnonb3yemoro npuv onpeaerneHnn nokasatenst CSR, paseH 10 mm.

CRI and CSR tests was performed with results as follows:
OnpepgeneHne peakunoHHou cnocobHocTu (CRI) M npoYyHOCTM KOKca nocrie peakumu (CSR). PesynbTathl aHanusa criegyoLuime:

Attribute Unit Value Test method
Mokasatenb eIHULbI USMEPEHNs BenununHa MeTog ncnbiTaHns
Average Coke Strength Index (CSR) % 59.9
MPOYHOCTL KOKCa Nocne peakumm ) [OCT P 54250-2010
Average Coke Reactivity Index (CRI) % 26.5 (NCO 18894:2006)
PeakunoHHas cnocoGHOCTb KoKca )

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-
Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention
only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not
exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the
fullest extent of the law.

Hacmosawut dokymeHm ebinyuweH KomnaHueli 8 coomeemcmeuu ¢ «Obwumu Ycrnosusamu Oka3daHus Ycnye» (http://www.sgs.com/en/Terms-and-
Conditions.aspx) Obpawaem gHuMaHue Ha ycrnog8usi 06 oepaHU4YeHuUU U 0c8060XX0eHUU 0m 0meemcmeeHHOCMU U PUCOUKUUU.

JTrobou depxamernb Hacmosiue2o A0KyMeHma u3geuw,eH, Ymo uHgopmayus, codepxaujasicss 8 HeM, ompaxaem mosibKo ghakmel, NonyYyeHHble KomnaHuel
8 MOMeHm nposedeHusi UHCMEeKyuU, U UCKIYUMeNnbHO 8 pamkax uHcmpykyul KnueHma (ecnu makoeble umenucs). KomnaHusi Hecem
omeemcmeeHHOCMb MoribKo rneped ceoum KnueHmom, o0Hako daHHbIl AoKymeHm He ocgoboxdaem doz2oeapusalolyuecst CImopoHbI OmM 83aUMHbIX Npas u
obsizamenbcme 8 coomeemcmeuu C 3ak/lYeHHbIM coenaweHueM. Jliobble HecaHKUUOHUpPOBaHHble U3MeHeHUs, roddesika, hanbcugukayus,
KonuposaHue codepxaHusi unu oghopmiieHusi 0aHHO20 AOKYMeHma SI8NAMCS He3aKOHHbIMU, @ Hapywumenu Moaym nodsepaHymscsi npecnedosaHuio 8
yCmMaHo8/1eHHOM 3aKOHOM ropsidKe.

The above reflects our findings for analyses of submitted sample(s) only and does not refer nor verify any shipment. This report is not
applicable for L/C negotiations.

BbiwenpusedeHHbie 0aHHble ompaxkatom pesyibmambl aHanu308, npedocmasseHHbIX Ham 06pasyoe u He nodmeepxdalom Kakyto-nubo omepy3Ky.
Hacmomuuﬁ omyem He s851siemcsi ocHogaHuUeM Orsi nepezosopos rno aKerOumuey.

The sample to which the findings recorded herein (the “Findings”) relates was drawn and provided by the Client or by a third party acting
at the Client’s direction. The Findings constitute no warranty of the sample’s representativeness of ﬂggods and strictly relate to the
sample. The Company accepts no liability with regard to the origin or source from which the sampleis said to be-extracted.

O6paseu, pesynbmamsl uccredogaHuti Komopozo npedcmasrneHbl 8 amom dokymeHme («Pesynbmamei»), bbiau-omo6paHsl u npedocmaeneHsl
Knuernmom nu6o mpemseli cmoporol, Oeticmeyroweli no pacropsxeruto KnueHma. PenpesenmamuéHocms obpasya 1o OmHoleHUIo K Kakol-nu6o
napmuu moeapa He 2apaHmupoeard; u OaHHbIe Pe3ynbmambl HanpPAMYyK OMHOCAMCS NUlb K npedcmasneHHOMy oépasuy;";K naHusi He Hecem

"/

omeemcmeeHHocmu 8 omHowe@Efu upqucxomdeljuﬂ obpasya unu ucmoYHuUKa, om KOmopozo OH bbin qmoﬁpaH. s
4 - / |
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Signed and dated in /; Py Sl S WFor an%;on behalf of
Novokuznetsk / KK/ /7 ) SGS.ysttok Limited
05 February 2021 Y

SGS Vostok Limited 312-24, Ordzhonikidze Street, 654005, Novokuznetsk, Russia
t: (7-3843) 32.20.41(42), f: (7-3843) 32.20.42, www.sgs.ru
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